\‘ . ’\ . - T~ = e -<
3 " | EPA440/5-77-017

PCBs REMOVAL
IN PUBLICLY-OWNED
TREATMENT WORKS

(€D S74
N 25

2
< v
2 QI
0
2
Z,
4L proT®

/O .
Y agenct

Criteria and Standards Division
U.S. Environmental Protection Agency
Washington, D.C. 20460

July 19, 1977



Ta

o

DISCIAIMER

This report has been reviewed by the Office of Water and
Hazardous Materials, U. S. Envirormental Protection Agency, and
approved for publication. Mention of trade names or commercial
products does not constitute endorsement or recommendation for use.



EPA440/5-77-017

PCBs REMOVAL IN PUBLICLY~OWNED
TREATMENT WORKS

Final Report

Contract No. 68-01-3273, Task 13

Criteria and Standards Division
U.S. Environmental Protection Agency
[...]
cesses. Table 2 shows the comparison among the independently-measured flow
rates - although significant daily differences occur, the averages for the
first eight days of the survey period are very close to each other.

A gate at the end of each of the two primary effluent channels,
upstream from the sampling and measuring stations 2 and 3, is used by the
plant personnel to bypass excess flow around the secondary treatment system.
Although no quantitative measure of bypassed flow was made, the gates were
opened dquring eight days of the ten—day survey period:

Day Hours of Secondary Bypass
1
2
3 10
4
5
6
7 10
8 19
9 7
10 20

3.1.3 Trickling Filter

The combined flow from the primary clarifiers (except for that
bypassed) is fed to a trickling filter bed via two siphon dosing tanks and
fixed nozzles. Each dosing tank feeds a distinct half of the bed, but there
is no physical boundary in the bed nor is there a separation of drainage from
the two halves of the bed. The total trickling filter bed, with stone media,
has a surface area of about 1.5 acres, a depth of about 9 feet, and a volume
of 588,000 cubic feet. The filter is a one-pass low-rate unit with no recycle.

-14~



Table 2 - Camparison Among Indepencdently-Measured Flow Rates,

Bloamington POTW

North Primary Effluent Plus Plant Influent, Finali Effluent,
Day Scuth Primary Effluent, mcd mgd mod
1 3.81 2.595 3.11
2 3.63 3.45 3.16
3 2.99 3.72 3.59
4 3.30 3.05 3.88
5 3.65 3.19 3.62
6 3.25 3.04 3.20
7 4.04 4.06 3.74
8 4.29 3.94 4.06
9 — 4.35 4.03
10 - 4,35 4.20
Average,
Days 1-8 3.62 3.43 3.33

~15-




The hydraulic loading of the bed at the nominal flow of 3.6 mgd is 2.4 mgd/
acre, within the "typical” range of 1 to 4 mgd/acre. (1,2) During the
Bloamington survey period, the average BOD concentration of the trickling
filter influent (the primary effluent) was about 150 mg/l. At a nominal flow
rate of 3.6 myd, the organic load to the trickling filter was 4,500 pounds
per day of BOD, or 7.7 pounds of BOD per day per thousard cubic feet. This

is at the lower end of the range of the organic loading for "typical” low-rate
trickling filters, 5 to 25 lbs. BOD/day/l,000 cu. ft. (172

Periodically, the Bloomington trickling filter is flooded to
kill filter fly larvae; and also periodically an insecticide is sprayed on the
bourdary walls of the filter.

A sampling station (Point 6 on Figure 1) was established in a
well just downstream of the trickling filter, upstream of where the flow divides
to the several secondary clarifiers. However, hourly samples were not collect-
ed at Point 6 (as they were at Points 1, 2, 3, 4, and 5). Instead, a sanple
was taken from Point 6 once every 8-hour shift during the sampling period.
Downstream of this sampling station, but upstream of the clarifiers, the under-
drain from the sludge drying beds (C on Figure 1) is returned to the main
plant stream.

3.1.4 Secondary Clarification

There are four secondary clarifiers at the Blocmington POTW:
the two original rectangular basins and the two circular clarifiers which
were added later. The approximate dimensions of each rectangular clarifier
basin are 20 feet wide by 65 feet long by 10 feet deep; each circular clarifier
is approximately 54 feet in diameter with depths from 10 feet at the sidewall
to 14 feet at the center. The total volume of all four secordary clarifiers is
660,000 gallons, and their total surface area is 6,600 square feet. The
volume of the circular clarifiers is 2.5 times the volume of the rectangular
clarifiers; and the surface area of the circular clarifiers is 75 per cent
more than the surface area of the rectangular clarifiers. Since no flow

-16-



measurement for individual basins could reasonably be made, the entire group
of four secondary clarifiers was treated as an aggregate in this study. The
sludge from the secondary clarifiers (A in Figure 1) is returned to the head
of the plant.

At the nominal flow rate of 3.6 mgd, the detention time is
4.4 hours and the overflow rate is 550 gallons per day per square foot. In
camparison, "typical" final clarification following trickling filters is
characterized in the literature by average overflow rates of 400 to 600

gpd/sq. ft. 1, or alternately of 800 to 1,000 gpd/sq. £t. %)

After the overflows fram the four secordary clarifier basins
are rejoined, a sampling station (Point 4 in Figure 1) was established in a
wet well. Downstream of this sampling station, the water is pumped to the
polishing lagoon. There are two pumps, one running continuously and the other
running intermittently according to the level in the wet well. Each pump is
equipped with a running-time meter; readings were recorded during this survey.
Although there are provisions for bypassing a portion of the secondary clarifier
effluent directly to Clear Creek (the receiving stream) instead of to the lagoon,
no water was bypassed during the survey period.

3.1.5 Polishing Lagoon

The polishing lagoon is rectangular in shape and has a surface
area of 16.5 acres. The depth of water, to the sludge-sediment layer, was
roughly measured in this survey at about 5 feet. The influent spills into the
lagoon at its northeast corner and the final effluent to Clear Creek is at the
southeast corner. In this southeast corner, a dam isolates a small section of
the lagoon, with weirs for the influent to this secticn and for the final
effluent. A chlorine solution is added to the water in this section. The
final effluent flow rate was measured with a suppressed rectangular weir in
conjunction with a Manning flow meter, and a sampling station (Point 5 in
Figure 1) was established for the final effluent.

The effective volume of the Bloomington polishing lagoon is
approximately 27 million gallons. At a nominal flow rate of 3.6 mgd, the

-17-



detention time is 7.5 days. Typically, detention times of 7 to 30 days are
found for facultative lagoons.(2) At an average BOD concentration of 50 mg/1
for the influent to the Bloamington lagoon, the organic loading (at the
nominal 3.6 mgd) is about 1,500 pounds per day, or about 90 pounds of BOD per
day per acre. The organic loading for "typical" facultative lagoons is, in
camparison, 20 to 50 pounds of BOD per day per acre.(2)

Six grab samples of sludge fram the bottaom of the lagoon were
taken on September 20, 1976, using a Petersen dredge. The sampling stations
(see Figure 1) were as follows:

Point 10 - North East Quarter (nearest to inlet)
Point 11 - East Central

Point 12 - South East Quarter (nearest to outfall)
Point 13 - South West Quarter
Point 14 - West Central

Point 15 - North West Quarter

3.1.6 Sludge Processing

The collected sludge from the primary clarifiers (D in
Figure 1) was sampled (one grab sample cn September 20, 1976) fram one of the
three piston pumps, Point 7 in Figure 1. This primary sludge is pumped to
Digester Ne. 1, and then Digesters No. 2, 4, and 3 (in that order) are used in
series. Digesters No. 1 and 2 are each about 50 feet in diameter and 33 feet
high, with volumes for each of about 500,000 gailons. They have gas mixers
and sludge heating via an external pump-around circuit. Digesters No. 4 and
No. 3 are each about 40 feet in diameter; No. 4 is about 25 feet high with a
velume of 240,000 gallons, and No. 3 is about 32 feet high with a volume of
300,000 callons.

The supernatant from Digester No. 3, ke last in series, is
returned to the head end of the plant (B in Figure 1). The digested slucce
from the four anaerobic digesters is periodically sent to the bank of 18
drying beds, each with a capacity of 30,000 gallens. The underdrain frem the
drying beds (C of Figure 1) is returned to the influert to the secondary

-18-



clarifiers. Dried sludge from the beds is presently being stockpiled at the
Bloomington plant, since landfilling or soil conditioning use has been dis-
oontinued because of the high PCBs content of this sludge.

No direct measurements were made of the flow rate of primary
sludge or of its concentrations of total suspended solids and wvolatile solids.
However, the total suspended solids in the sludge may be estimated from the
difference between the TSS in the plant influent (average of 300 mg/l) and the
TSS in the primary effluent (average of 100 mg/l). At a nominal wastewater
flow rate of 3.6 mgd, the primary sludge solids would amount to 6,000 pounds
per day. At a typical volatile solids content of 0.7 for primary sludge, (3)
the volatile suspended solids loading to the digesters would be 4,200 pounds
per day. Moreover, a typical primary sludge solids concentration of 3 per
cent ) implies a primary sludge volume for Bloomington of 24,000 gallons per
day. Using these estimated digester loadings in conjunction with the total
digester volume at Bloamington of 1,540,000 gallons (or 206,000 cubic feet)
results in an hydraulic retention time of 64 days and in a volatile suspended
solids loading of 0.020 pounds per day per cubic foot. In comparison, "typical"
primary sludge low-rate digesters have hydraulic retention times of 30 to 60
days and volatile suspended solids loadings of 0.04 to 0.1 pounds per day per
cubic foot. (2,3) Typical high-rate digesters have 10 to 20 days retention times
and VSS loadings of 0.15 to 0.40 pounds per day per cubic foot. (%’

Using "typical" values for anaerobic digesters of 40 per cent
digestion of volatile solids and of 17 cubic feet of digester gas generated
per pound of digested volatile solids,(3) the gas production at Bloamington
is estimated as 29,000 cubic feet per day.

3.1.7 Operating Data

The hydraulic data for the Bloomington POIW, measured by the
EPA field crew during the survey period, were presented in Tables 1 and 2.
Table 3 lists the suspended solids and BOD. data, supplied by POTW personnel,
during this period.

5

-19-



Table 3 - Total Flow and Suspended Solids and BOD Analyses, Bloomdngton POTW

_OZ_

Day of Survey Period Flow-Weighted
! 3 3 7 5 4 7 g g U] Averaqge
Total Flow, myd 3.81 3.63 2.99 3.30 3.65 3.25 4.04 4.29 4.35 4.35 3.77
85, mg/1:
Primary Influent 255 292 328 204 256 507 212 396 184 244 283
Primary Effluent 103 128 100 120 24 50 80 116 155 120 102
Trickling Filter F(€. 65 104 70 56 - - 53 98 108 72 81
Sec. Clarifier Eff. 23 16 11 42 - -- 25 84 58 24 40
Final Lagoon EF. 5 q a 12 3 5 25 a2 20 20 15
B(IJS, mg/1:
Primary Influent 240 240 313 250 220 305 220 330 173 203 246
Primary Effluent 108 170 155 152 144 148 114 182 97 150 141
Trickling Filter Eff. 55 46 86 97 -~ - 54 95 73 63 72
Sec. Clarifier Eff, 44 35 54 45 - - 47 69 39 33 46
Final Lagoon Eff. 21 2] 22 20 24 14 23 32 16 16 21




3.2 The Baltimore POTW

The Back River Wastewater Treatment Plant in Baltimore, Maryland, is
a 180 mgd POIW which has parallel trickling filter and activated sludge
secondary treatment units after a common primary treatment unit. Figure 2 is
a schematic drawing of this POIW.

3.2.1 Plant Influent

During the sampling period of October 11-18, 1976, the influent
raw sewage to the plant had an average daily flow of 179 million gallons. 2
sample of this raw sewage, upstream of any return flow additions, is regqularly
taken by plant perscnnel from the influent chamber. Sampling station No. 1
was established at this same position.

Three return flows are added to the raw sewage upstream of the
primary clarifiers. The overflow from the sludge elutriation tanks (labeled
"A" in Figure 2), which averaged 1.9 mgd, is added at the influent chamber.
Return flow (B) is the sludge from the secondary clarifiers on the trickling-
filter side of the plant (these clarifiers are called humis tanks). This flow
averaged 0.9 mgd, and joins the main plant influent downstream of two parallel
bar screens. The third return flow (C), the overflow from the sludge thickener,
which is added downstream of the degritters, averaged 14.6 mgd. The total
flow into the primary clarifiers averaged 196 mgd (approximately 200 mgd) .
Sampling station No. 2 was established at this point (shown in Fiqure 2), which
coincides with a sampling station regularly used by plant personnel, and with
plant flowmeters which measure the flow rates into each of seven parallel
primary clarifiers.

3.2.2 Primary Clarification

The seven circular primary clarifiers are each 12 feet deep
at the sidewall and 21 feet deep at the center. Clarifiers No. 1 and No. 2
are each 200 feet in diameter, and each has a volume of 3,520,000 gallons and a
surface area of 31,400 square feet. Clarifiers No. 3, 4, 5, 6, and 7 are each
170 feet in diameter, with a volume of 2,550,000 gallons and a surface area of

-21-



SEWER
®..
‘( 7 INFLUENT CMAMBER

e ‘iij BAR SCRFENS ®

DEQRIT TERS ik
\(.)‘**

¥
]
@~ F -

SRR
3LUDGE
- ( PRIMARY CLARISIERS @“"( //' THICKENER

e i
K ‘

|

|

|

? .
j =

' =2 ¥

‘ DIOESTERS
r 1 I o
i
AERATION

i TANKS ®——

' ELUTRIATION
,[ 9 _I ® TANKS

TANKS — c- ) EATERY [ YACUUM
(tremdw FILTRATE FILTERS
clarifisry

i SWOGE CAKE 10
[ JC!!IORINA"ON SANITARY LANDFILL

FINAL EFFLUENT EFFLUENT t0O
T0 BACK RIVER BETHLEWEM STEEL CO.
TREATMENT PLANT

Figure 2- Baitimore POTW Schematlic



22,700 square feet. The totals for all seven clarifiers are 19,790,000 gallons
volume and 176,300 square feet surface area. At an average total flow of 200
mgd, the average detention time is 2.37 hours, and the average overflow rate

is 1,130 gpd/sq. ft. The total flow is usually divided among the seven
clarifiers so that both the detention time and the overflow rate are the same
for all: the average flow to each of Clarifiers No. 1 and No. 2 is naminally
35.6 mgd, and the average flow to each of Clarifiers No. 3, 4, 5, 6, and 7 is
naminally 25.7 mgd.

However, Clarifier No. 7 was out of service during the sampling
period of October 11-18, 1976. The hydraulic loadings for the remaining six
clarifiers during this period are listed in Table 4.

During the high flow period in the diurnal cycle, the flow
peaked at about 117 per cent of the average daily flow, with corresponding
effects upon the clarifier loadings.

In camparison, a typical design parameter for achieving good
primary clarification of municipal wastewaters is 800 to 1,200 gpd/sq. ft.

average overflow rate. (1) According to an altemate reference, (2) the following
primary sedimentation data are applicable:
Detention Time, Overflow Rate,
Hours gpd/sq. ft.
Before Activated Sludge Seconcary 0.75 - 1.0 1,000 - 1,500
Before Trickling Filter Secondary 2.0 - 2.5 600 - 900

It appears, then, that with the one clarifier out of service
during the sampling period, the remaining clarifier capacity may have been
marginal for achieving good primary sedimentation.

A total of about 2.1 mgd of primary sludge is removed from
the primary clarifiers (labeled "D" in Figure 2). Of the 198 mgd of overflow
from the clarifiers, about 1.7 mgd are removed and used as plant flushing water
(E). The remaining primary effluent flows by gravity down a long channel along-
side the trickling filter bed, and several cross-connections feed approximately

-23-



B e e g e .
09e’t 0LE’l 09Z°1 00e’1 0LL’l 06f ‘1 0Le’l 0zr't ozZr't 9t -t
00Z°'1 oLt't ovi‘t 081’1 ([ITAN1 00zt 01’1t (7N ove't '

1,23/pdb ey 3/0 chay
66°1 p0°T |2 94 10°Z 961 V6" 1L 96° [ 06°1 06°1 9k - £h
T4 (11304 9t°¢ [X A4 ST vee t2°¢ gl Z L o ‘u
18a1l ‘uoruixg cbay
8 0t 170t 9°8¢ 9°6Z (A {4 LR {9 Tt et Loet 98 - ¢t
9°LE 8°9¢ 8°6L 7L 9°LE LoLE 6°LE 8°8C 0°6¢ o 'u
spdw ‘moTd Arpwed chay
Shexay 8 L 9 S v G 2 Ko

saoy3yIe) Kreirig MIOd edoup) e

Durpeoy orme kil = ¢ oyl

-24-



150 mgd to the bed. Sampling station No. 3 (shown in Figure 2) was established
in the long channel, approximately midway along the bed. The approximately 46
mgd of primary effluent, remaining in the channel after the trickling filter
influent is withdrawn, continues flowing in the channel to the activated sludge
process units. By summer of 1977, the flow of primary effluent to the activated
sludge process will be increased to 60 mgd.

3.2.3 Trickling Filter

The trickling filter is a one-pass low-rate unit with no re-
cycle. The total bed area is 30 acres, and is filled to a depth of 8.5 feet